
A Proof-of-Concept Pilot Study 
Transboundary Monitoring of 
Environmental Factors and their 
Influence on Waterborne Protozoan 
Acute Gastrointestinal Illnesses in 
Cities that Source Water from the 
Great Lakes 
Phase 2: Analysis 

 

 
A report submitted to 

the International Joint Commission 
by the Health Professionals Advisory Board 

July 2021



 

i 

Acknowledgements 
 
The Health Professionals Advisory Board (HPAB) would like to acknowledge the excellent 
efforts of the Great Lakes Work Group and other contributors and reviewers of this report, as 
identified below. 

Project Leads 

David Buckeridge, MD, MSc, PhD, Professor in the Department of Epidemiology, Biostatistics 
and Occupational Health, Faculty of Medicine, McGill University 
[...]
M2K 2 9 11 19,897 0.8% 1.01 4.52 5.53 
M2L 1 8 9 12,025 0.5% 0.83 6.65 7.48 
M2M 3 10 13 32,696 1.3% 0.92 3.06 3.98 
M2N 4 23 27 67,114 2.6% 0.60 3.43 4.02 
M2P 0 3 3 7,813 0.3% 0.00 3.84 3.84 
M2R 3 18 21 39,583 1.5% 0.76 4.55 5.31 
M3A 1 16 17 34,435 1.3% 0.29 4.65 4.94 
M3B 0 11 11 13,499 0.5% 0.00 8.15 8.15 
M3C 9 54 63 38,289 1.5% 2.35 14.10 16.45 
M3H 2 27 29 34,535 1.3% 0.58 7.82 8.40 
M3J 4 19 23 25,356 1.0% 1.58 7.49 9.07 
M3K 0 2 2 5,889 0.2% 0.00 3.40 3.40 
M3L 1 8 9 18,000 0.7% 0.56 4.44 5.00 
M3M 0 13 13 23,727 0.9% 0.00 5.48 5.48 
M3N 0 27 27 42,762 1.6% 0.00 6.31 6.31 
M4A 2 12 14 14,150 0.5% 1.41 8.48 9.89 
M4B 0 12 12 18,453 0.7% 0.00 6.50 6.50 
M4C 8 52 60 45,822 1.8% 1.75 11.35 13.09 
M4E 4 20 24 24,598 0.9% 1.63 8.13 9.76 
M4G 2 17 19 18,030 0.7% 1.11 9.43 10.54 
M4H 1 61 62 18,478 0.7% 0.54 33.01 33.55 
M4J 6 35 41 35,146 1.3% 1.71 9.96 11.67 
M4K 4 48 52 31,624 1.2% 1.26 15.18 16.44 
M4L 2 28 30 31,544 1.2% 0.63 8.88 9.51 
M4M 5 38 43 23,135 0.9% 2.16 16.43 18.59 
M4N 1 22 23 15,194 0.6% 0.66 14.48 15.14 
M4P 4 14 18 19,185 0.7% 2.08 7.30 9.38 
M4R 1 15 16 11,048 0.4% 0.91 13.58 14.48 
M4S 3 22 25 25,627 1.0% 1.17 8.58 9.76 
M4T 1 20 21 10,094 0.4% 0.99 19.81 20.80 
M4V 6 31 37 17,271 0.7% 3.47 17.95 21.42 
M4W 7 21 28 14,022 0.5% 4.99 14.98 19.97 
M4X 2 34 36 20,387 0.8% 0.98 16.68 17.66 
M4Y 10 105 115 26,207 1.0% 3.82 40.07 43.88 
M5A 9 75 84 34,649 1.3% 2.60 21.65 24.24 
M5B 2 38 40 11,352 0.4% 1.76 33.47 35.24 
M5C 0 9 9 2,974 0.1% 0.00 30.26 30.26 
M5E 1 9 10 6,436 0.2% 1.55 13.98 15.54 
M5G 2 10 12 7,001 0.3% 2.86 14.28 17.14 
M5H 0 6 6 1,027 0.0% 0.00 58.42 58.42 
M5J 2 8 10 10,454 0.4% 1.91 7.65 9.57 
M5M 2 26 28 25,852 1.0% 0.77 10.06 10.83 
M5N 0 13 13 16,349 0.6% 0.00 7.95 7.95 



 

51 

FSA Cryptosporidiosis 
cases 

Giardiasis 
cases 

Combined 
AGI cases 

Population 
(2011) 

Population 
proportion 

Cryptosporidiosis 
incidence 

Giardiasis 
incidence 

Combined AGI 
incidence 

M5P 3 16 19 18,343 0.7% 1.64 8.72 10.36 
M5R 4 33 37 25,056 1.0% 1.60 13.17 14.77 
M5S 7 61 68 13,690 0.5% 5.11 44.56 49.67 
M5T 4 30 34 18,705 0.7% 2.14 16.04 18.18 
M5V 5 48 53 30,669 1.2% 1.63 15.65 17.28 
M6A 2 11 13 19,754 0.8% 1.01 5.57 6.58 
M6B 4 18 22 29,236 1.1% 1.37 6.16 7.52 
M6C 1 15 16 24,256 0.9% 0.41 6.18 6.60 
M6E 3 31 34 37,920 1.5% 0.79 8.18 8.97 
M6G 4 47 51 32,075 1.2% 1.25 14.65 15.90 
M6H 6 39 45 42,856 1.6% 1.40 9.10 10.50 
M6J 9 34 43 28,949 1.1% 3.11 11.74 14.85 
M6K 2 41 43 35,320 1.4% 0.57 11.61 12.17 
M6L 3 13 16 20,807 0.8% 1.44 6.25 7.69 
M6M 3 34 37 41,954 1.6% 0.72 8.10 8.82 
M6N 6 28 34 41,312 1.6% 1.45 6.78 8.23 
M6P 4 30 34 37,959 1.5% 1.05 7.90 8.96 
M6R 1 27 28 19,439 0.7% 0.51 13.89 14.40 
M6S 3 22 25 31,548 1.2% 0.95 6.97 7.92 
M8V 5 28 33 31,921 1.2% 1.57 8.77 10.34 
M8W 0 17 17 20,046 0.8% 0.00 8.48 8.48 
M8X 0 12 12 10,481 0.4% 0.00 11.45 11.45 
M8Y 3 16 19 19,805 0.8% 1.51 8.08 9.59 
M8Z 1 13 14 15,302 0.6% 0.65 8.50 9.15 
M9A 2 18 20 33,520 1.3% 0.60 5.37 5.97 
M9B 2 10 12 30,182 1.2% 0.66 3.31 3.98 
M9C 3 23 26 36,672 1.4% 0.82 6.27 7.09 
M9L 2 18 20 11,998 0.5% 1.67 15.00 16.67 
M9M 2 22 24 20,681 0.8% 0.97 10.64 11.60 
M9N 3 25 28 24,946 1.0% 1.20 10.02 11.22 
M9P 4 10 14 20,970 0.8% 1.91 4.77 6.68 
M9R 5 40 45 32,581 1.2% 1.53 12.28 13.81 
M9V 3 73 76 55,949 2.1% 0.54 13.05 13.58 
M9W 8 29 37 41,164 1.6% 1.94 7.04 8.99 

Totals 288 2,311 2,599 2,615,047 100% 1.10 8.84 9.94 



 

52 

 

Figure 6-17: Toronto, Ontario combined AGI incidence by FSA. There were 288 cases of cryptosporidiosis (1.10 cases per 10,000 
residents) and 2,311 cases of giardiasis (8.84 cases per 10,000 residents) for a total of 2,599 laboratory-confirmed cases of AGI (9.94 
cases per 10,000 residents) from January 1, 2009 through August 31, 2014. The incidence per 10,000 residents was calculated from 
2011 census data for each of the 96 FSAs (N=2,615,047) (Statistics Canada 2018).  



 

53 

 

Figure 6-18: Toronto, Ontario cryptosporidiosis incidence by FSA. There were 288 cases of cryptosporidiosis (1.10 cases per 10,000 
residents) from January 1, 2009 through August 31, 2014. The incidence per 10,000 residents was calculated from 2011 census data 
for each of the 96 FSAs (N=2,615,047) (Statistics Canada 2018).  



 

54 

 

Figure 6-19: Toronto, Ontario giardiasis incidence by FSA. There were 2,311 cases of giardiasis (8.84 cases per 10,000 residents) from 
January 1, 2009 through August 31, 2014. The incidence per 10,000 residents was calculated from 2011 census data for each of the 96 
FSAs (N=2,615,047) (Statistics Canada 2018).



 

55 

6.3 Water treatment processes 

Each water treatment plant follows the conventional process of coagulation and flocculation, 
sedimentation, filtration, disinfection, and fluoridation with some variation in the chemical 
inputs. The specific processes by water treatment plant are described here. 

6.3.1 Green Bay Water Utility 

The Green Bay Water Utility (GBWU) is charged with operating and planning improvements for 
the City’s water supply system. In 2014, the estimated number of users served by the GBWU 
was 105,000. The average monthly water use was approximately 17.8 million gallons per day 
(MGD) (67,380 m3/day). The average annual use was 6.5 billion gallons (24,605,000 m3) (see 
Table 2-2) (personal communication, Russ Hardwick - Green Bay Water Utility, April 21, 
2020). 

Major components of the existing water treatment and supply facilities for the City of Green Bay 
are summarized as follows: 

• Lake Michigan Intake Pipes: Water is withdrawn from the lake by gravity through two 
42-inch (1.07-meter) diameter intake lines. The first pipe is 6,000 feet (1.8 kilometers) 
long and was constructed in 1955. The second pipe is 3,000 feet (0.91 kilometers) long 
and was constructed in 1968. Together the intake pipes have a capacity of 60 MGD 
(227,000 m3/day). 

• Raw Water Pumping Station (Lake Station): Water is pumped into the Raw Water 
Transmission Main using six pumps that range from 600 to 800 horsepower each. Each 
pump has a capacity of 8 MGD (30,283 m3/day). 

• Raw Water Transmission Main: One 42-inch (1.07-meter) main transmits water 
between the lake and the water treatment plant. This length of the main is approximately 
14.6 miles (23.5 kilometers). The capacity of this main ranges from 23.5 to 42 MGD. 
(89,000 to 159,000 m3/day). 

• Raw Water Booster Station: The raw water booster station consists of two 1,750 
horsepower pumps, one with a 35 MGD (132,500 m3/day) capacity and one with a 37 
MGD capacity (140,060 m3/day). There is a 1,000,000-gallon (3,785-cubic meter) 
reservoir at the booster station site. 

• Water Treatment Plant: The capacity of the water treatment plant is 42 MGD (159,000 
m3/day). 

• Treated Water Transmission Mains: Two treated water transmission mains leave the 
plant. One transmission main is located on the north side of Finger Road and the other is 
located on the south side of the road. Both are prestressed concrete and are 36 inches 
(0.91 meters) in diameter. 

The distribution system is divided into nine separate pressure zones. Within each pressure zone 
is an integrated system consisting of pressure reducing valves, booster pumps, elevated storage 
tanks, ground reservoirs, smaller diameter water mains and service connections. The GBWU 



 

56 

maintains nine groundwater wells. These wells are maintained to provide excess capacity during 
seasonal peaks and for backup.1 

During the study period of 2009 to 2014 and at the time of publication, Green Bay Water follows 
this water treatment process (personal communication, Russ Hardwick - Green Bay Water 
Utility, December 17, 2019): 

i. raw water is obtained at the intake one mile (1.6 kilometers) offshore of Kewaunee in 
Lake Michigan at a depth of 60 feet (18.3 meters) 

ii. chlorine gas is added at the intake for zebra mussel control 
iii. ozonation 
iv. coagulation – polyaluminum hydroxychloride 
v. sedimentation 

vi. filtration using dual media: anthracite and sand 
vii. disinfection – free chlorine by addition of sodium hypochlorite 

viii. fluoridation 

6.3.2 Hamilton Water 

Lake water enters an intake pipe and is pumped to the Woodward Avenue Water Treatment 
Facility. The water treatment process includes: 

i. pre-chlorination 
ii. screening 

iii. clarification by means of coagulation with polyaluminum chloride 
iv. flocculation by mechanical mixing 
v. sedimentation 

vi. filtration using granulated activated carbon in the filters to remove taste and odour 
vii. chlorine and ammonia added to the filtered water to bring the combined chlorine residual 

to approximately 2.2 - 2.5 milligrams per litre 
viii. hydrofluosilicic acid (fluoride) added to the drinking water to promote dental health 

The water treatment plant has a rated capacity of 909,000 cubic meters per day (200 MGD) and 
operates between one quarter and one third of its capacity (City of Hamilton 2019). 

6.3.3 Milwaukee Water Works 

Milwaukee Water Works provides potable water to nearly 867,000 people in 16 communities in 
Milwaukee, Ozaukee and Waukesha counties.2 Milwaukee Water Works treats Lake Michigan 
water at the Linnwood Water Treatment Plant on the north side and the Howard Avenue Water 
Treatment Plant on the south side. The Linnwood intake is 1.25 miles (2.0 kilometers) from the 

 

1 Public Utilities Analysis: Green Bay Smart Growth 2022. Green Bay Water Utility. May 2003. Accessed at: 
greenbaywi.gov/DocumentCenter/View/1281/Public-Utilities-PDF, November 1, 2019.  
2 About the Milwaukee Water Works. City of Milwaukee. Accessed at: 
city.milwaukee.gov/water/about#.Xp3AvJkpCCQ, December 16, 2019. 

https://greenbaywi.gov/DocumentCenter/View/1281/Public-Utilities-PDF
https://city.milwaukee.gov/water/about#.Xp3AvJkpCCQ


 

57 

shore at a depth of 60 feet (18.3 meters). The Texas Avenue intake supplying the Howard 
Avenue Water Treatment Plant is 2.5 miles (4.0 kilometers) offshore at a depth of 60 feet (18.3 
meters). The two intakes combined draw an average of 103 MGD (390,000 m3/day). The 
Milwaukee Water Works practical capacity is 360 MGD (1,362,000 m3/day). The total water 
sales in 2014 was 29.9 billion gallons (113,133,000 m3) (see Table 2-2). 

The lake water passes through a multiple barrier treatment process to protect public health. The 
barriers destroy and remove illness-causing microorganisms in the lake water. The primary form 
of disinfection is ozone gas. Ozone generators spark liquid oxygen, O2, with electricity to create 
ozone gas, O3. In the first stage of water treatment (Figure 6-20), ozone is bubbled into the water 
in large contactor tanks. Ozone attacks illness-causing microorganisms and breaks apart harmful 
compounds at the atomic level. With its three oxygen atoms, ozone is unstable and highly 
reactive. It readily gives up one atom to the carbon in the membranes of microbes. Ozone 
destroys illness-causing microorganisms such as cryptosporidium and giardia. Ozone breaks 
apart compounds that can cause taste and odor. Using ozone as a disinfectant reduces the 
formation of disinfection byproducts. 

Particles in the water are then removed through coagulation, flocculation, settling and 
biologically active filtration. Chlorine is added as a secondary disinfectant. Fluoride is added to 
reduce dental cavities. A phosphorous compound is added to control pipe corrosion to prevent 
lead that may be present in pipes from leaching into the water. Finally, chloramine disinfection 
maintains a residual in the distribution system to protect against bacterial contamination. The 
Wisconsin Department of Natural Resources requires water utilities to maintain a detectable 
level of disinfectant throughout the distribution system to maintain bacteriological protection. 

All chemicals that are added are certified food grade, safe for human consumption. The 
Supervisory Control and Data Acquisition System at both treatment plants provides real-time 
data from chemical feed systems, including ozone, and all water quality monitoring as well as 
control of water pumping stations and the distribution system.3 

  

 

3 Water Treatment. City of Milwaukee. Accessed at: 
city.milwaukee.gov/water/about/WaterTreatment#.Xp3CcJkpCCR, December 16, 2019. 

https://city.milwaukee.gov/water/about/WaterTreatment#.Xp3CcJkpCCR


 

58 

 

Figure 6-20: Milwaukee Water Works drinking water treatment process. 
 

6.3.4 Toronto Water 

Toronto Water has four water treatment plants that utilize slightly different treatment processes 
(personal communication, Emily Zegers - Toronto Water, December 18, 2019). 

Harris Water Treatment Plant 

i. pre-chlorination 
ii. screening 

iii. coagulation with Alum (Aluminum sulphate)  
iv. sedimentation basins upstream of filters 
v. filtration4 using dual media: anthracite and sand 

vi. chlorine (for disinfection) 
vii. sulphur dioxide (for de-chlorination) 

viii. hydrofluosilicic acid (for fluoridation) 
ix. aqueous ammonia (for chloramination) 

  

 

4 “Filtration” has sedimentation basins before the water goes to the filters due to the intakes’ close proximities 
to the shore (personal communication, William Fernandes - Toronto Water, April 8, 2020). Clark’s intake is 1.6 
kilometers (1.0 mile) offshore and Harris’ intakes are 2.2 kilometers (1.4 miles) offshore (see Table 2-2). 



 

59 

Horgan Water Treatment Plant 

i. pre-chlorination 
ii. ozonation (started in 2013- for disinfection and taste and odor control) 

iii. sodium bisulphite (started in 2013) 
iv. polymer - cationic (Magnafloc LT 7996) (started in 2013) 
v. coagulation with alum (aluminum sulphate) or polyaluminum chloride (PACL - 

SternPAC) 
vi. direct filtration5 using dual media: anthracite and sand 

vii. chlorine (for disinfection) 
viii. sulphur dioxide (for de-chlorination) 

ix. hydrofluosilicic acid (for fluoridation) 
x. aqueous ammonia (for chloramination) 

Island Water Treatment Plant 

i. pre-chlorination 
ii. screening 

iii. coagulant dosing - polyaluminum chloride (PACl) 
iv. direct filtration5 using dual media: anthracite and sand 
v. chlorination followed by chorine contact tanks 

vi. sulphur dioxide (for de-chlorination) 
vii. sodium bisulphite (for de-chlorination) 

viii. aqua ammonia addition 
ix. hydrofluosilicic acid addition 

Clark Water Treatment Plant 

i. pre-chlorination 
ii. screening 

iii. coagulation with alum (aluminum sulphate)  
iv. sedimentation basins 
v. filtration4 using dual media: anthracite and sand 

vi. chlorine (for disinfection) 
vii. sulphur dioxide (for de-chlorination) 

viii. hydrofluosilicic acid (for fluoridation) 
ix. aqueous ammonia (for chloramination) 

  

 

5 “Direct filtration” means there are no sedimentation basins prior to filtration due to the intakes’ far distances 
offshore (personal communication, William Fernandes - Toronto Water, April 8, 2020). Horgan’s intake is 2.9 
kilometers (1.8 miles) offshore and Island’s intakes are 4.8 kilometers (3.0 miles) offshore (see Table 2-2). 



 

60 

6.4 Seasonality of AGI cases 

The distribution of cryptosporidiosis and giardiasis cases by year and season are shown in the 
following figures. The seasons were defined as: 

• Winter: December, January, February 
• Spring: March, April, May 
• Summer: June, July, August 
• Fall: September, October, November 

Because the study period was January 1, 2009 through August 31, 2014, three months of fall data 
(Sept, Oct, Nov 2014) and one month of winter data (Dec 2014) are not included. 

6.4.1 Green Bay, Wisconsin 

As shown in Figure 3-1, there were 99 cases of cryptosporidiosis (4.27 cases per 10,000 
residents) and 93 cases of giardiasis (4.01 cases per 10,000 residents) for a total of 192 
laboratory-confirmed cases of AGI (8.28 cases per 10,000 residents) from January 1, 2009 
through August 31, 2014. Figure 6-21shows the seasonality of AGI cases in the Green Bay 
Water Utility service area. The highest seasonal cases occurred in summer 2010 (23 combined 
AGI cases) followed by fall 2013 (21 combined AGI cases). See Figure 3-2 for boxplots of 